
MOTOR : GRUPO CABEZA DE CILINDRO	
 

GRUPO CABEZA DE CILINDRO 

  

 

Rating: Not Rated Yet 
Price: 
Variant price modifier: 

Base price with tax: 

Price with discount: 

Salesprice with discount: 

Sales price: 1,00 $

Sales price without tax: 1,00 $

Discount: 

Tax amount: 

Ask a question about this product  

 

Description 

 

  
Ref. Título Código

1. CABEZA DE CILINDRO COMPLETA 172-01A00

2. GUIA VALVULA DE ADMISION 172-0A001

3. GUIA VALVULA DE ESCAPE 172-0A002

4. JUNTA CABEZA DE CILINDRO 172-0B008

5. GOMA ROCE CADENA DISTRIBUCIÓN 172-1-2-5

6. EMPALME CARBURADOR 172-055-002

7. JUNTA EMPALME CARBURADOR 172-055-005

8. ESPARRAGO M6 X 32 172-0M009

9. TORNILLO M6 X 23 172-0M015

10. BUJE 172-0L040

11. O-RING 27 X 2.0 172-0C059

12. BAQUELITA EMPALME CARBURADOR 172-055-003

13. O-RING 9 X 1.6 172-0C047

14. O-RING 9X11.7X1.5 172-0C031

15. TORNILLO M6 X 28 172-83060

16. TORNILLO M6 X 22 172-83060-1
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